Part No. Z1-901-020, IA001462

7277y~ BRACKET Feb. 2008

KRB150

NV RIVD A N—1E,
FDIASFF7 A N E
ZHLD AL I ANT
FgENNnET,

To remove the cover of
the handle, put the screw
driver in the gap, and

JKHIDO T LR A AFE, BIHALTLEI, twist it.

Remove four rubber foots on the bottom panel without fail.

INER  BRAETT2RALSBD T,

FRITZ IV IICEELEYR—NPVT Insﬁ%r:ent
IWEERD 1T R EEXR/HLTIRS W,
/N\CAUTION - The instrument may fall. HR—NF T
Support angle

Install the suitable support angles
applying to the used rack system to support the instrument.

P4
[S]

DESCRIPTION QTY

BRACKET KRB150 (RIGHT) 1

BRACKET KRB150 (LEFT) 1

BRACKET TOP KRB150

—_

BRACKET BOTTOM KRB3, KRB150

PLATE 15x360

SCREW FLAT HEAD M4x0.7x20 S-NI

SCREW FLAT HEAD M3x0.5x8 S-NI

SCREW OVAL HEAD M5x0.8x14 S-NI

Ol 0| N| O] O] | W N| =

SCREW WITH SW M3x0.5x10 S-NI

Y CY RN NY I CY BN Y R

-
o

FINISHING WASHER 5CW

FKEFIEKRASH
KIKUSUI ELECTRONICS CORP.
http://www.kikusui.co.jp/



